SADR 2516

AAAAAAAAAAAAAAA



BOOM ASSEMBLY

Section I - PARTS

|
J
13 33 34

|



TREBRBREAR AR

JP16T18DECH-Hr B &
B— sy R EE R |

=357 2 A FK Description e
1 (0102521 T e 2H A R BOOM SWIVEL ASSEMBLY 2
2 |GB894. 1-86 |%l FH 394 4 & 100 SNAP RING 100 2
3 11025022 | PR RUE SECOND SECTION BOOM 1
4 1GS003 Nz 4R CHF8T) STEEL CABLE 2
5 |YH/M104  |FpEsigER BRACKET 2
6 |GB818-85 [WEETM10X20 BOLT M10X20 4
7 (10010047 |45 uhET BOOM EXTEND CYLINDER 1
8 109181001 |4 L )E &4 SHAFT, EXTEND CYLINDER, ROD END| 1
9 |GB893. 1-86 |FLJH i $4 &40 SNAP RING 40 2
10 |YH/M108 SR A8 BRACKET 1
11 (01015021 | A2 SPACER 2 1
12 |GB93-87 | 12 LOCK WASHER 12 10
13 |GB97.1-85 | F#E 12 FLAT WASHER 12 6
14 |GB5781-86 |WEFEM12X30 SCREW M12X30 3
15 101015022 |—7E B, FIRST SECTION BOOM 1
16 [6B/T5782-1986| 7N ff1 S UB A M20X70  [SCREW M20X70 8
17 |GB/T93-1987 |3 #4820 LOCK WASHER 20 24
18 |6B/T97. 1-1985|F#[E 20 FLAT WASHER 20 24
19 |6B/T6170-1986 |7 fHUEEE M20 NUT 20 8
20 |oB/15782-1986 |75 ff LB H: M20X50  [SCREW M20X50 8
21 109181002 |4 &EraT st SHAFT, EXTEND CYLINDER 1
22 |GB894. 1-86 |4 F 5 M 4 40 SNAP RING 40 2
23 |GB1152-86 |yh#FM6X1 GREASE FITTING M6X1 2
24 (09181003 | 34 SHAFT WELDMENT, BOOM MOUNTING | 1
25 |DQO06 BAARAL ATR VALVE, CABLETENS IONER 2
26 [GB91-86  |FFII4Y 3.2X20 PIN 3.2X20 2
27 |GB882-86  |4i%ll B12X35 SHAFT B12X35 2
28 |GBT91-86 |FFII4Y 4X28 PIN 4X28 2
29 [YH/Q251 JEARZE SPACER g
30 |GB5783-86 |IZ# M10X25 SCREW M10X25 4
31 |YJP100 10NV TR 04 HUDRAULIC WINCH YJ-10HB 2
32 [GB5783-86 [IZ4E M12X25 SCREW M12X25 5
33 109181004  [Hr&HT L EEIAE S PTVOT PIN WELDMENT 1
34 [GB1152-86 |yiAF M8X1 GREASE FITTING M8X1 3
35 110010059 |4 ulfL FOLD CYLINDER 1
36 (09181005 | EMKAEL T a4t SHAFT, LIFT CYLINDER, BASE END| 2
37 110010063 | AFlE kT BOOM LIFT CYLINDER 2
38 109181006 | ER&AL_EAANIE & SHAFT, BOOM LIFT CYLINTER, ROD END | 2




Section Il - PARTS
Hoisting,Under-Pulling Equipment




5 FERSEDIARE

FE RE £ FR Description =]
1 |GB1152-79 |yh#F M8X1 OIL CUP M8X1 7
2 19162010 F#EH SHAET, UNDER-LIFT PIVOT 1
3 |GB5781-86 |44 M10%20 SCREW M10X20 3
4 |GB93-87  [F 10 SNAP RING 10 5
5 (02015011 |—EylETETFEHR STOP PLATE, EXTEND CYLINDER PIN| 1
6 109162009 |—/EuhETrEy SHAFT, EXTEND CYLINDER, ROD END| 1
7 |GB5783-86 |WEFE: M10X25 SCREW M10X25 4
8 102015012  [#4kK STOP PLATE 2
9 102015013 [HE&—E FTRST UNDER-LIFT SECTION 1
10 |[GB70-85  |WE4] M10X16 BOLT M10X16 10
11 [02025013  |BR4r ik STOP PLATE 2
12 |YH/M106 TR 6 RUBBER PLATE, FLAT 8
13 (02015014  [$44 STOP PLATE 1
14 |GB894. 1-86 (148 35 LOCKWASHER 35 3
15 109162011 _ﬁ'ﬁf ?mfﬁl-*ff-'j SHAFT, EXTEND CYLINDER, MIDDLE END 2
16 |GB2673-86 [WRE] M10X12 BOLT M10X20 8
17 [02025011  |#E25 — /g SECOND UNDER-LIFT SECTION 1
18 102025012  |FR{7 3k STOP PLATE 1
19 (02025014 |8 A EALAR STOP PLATE 1
20 (02035011 | =15 THIRD UNDER-LIFT SECTION 1
21 (09162012 | =EyhETEeY SHAFT, EXTEND CYLINDER, BASE END| 1
22 [GB73-86  |ME4T M12X20 BOLT M12X20 6
23 102035012 |zt &4 COVER PLATE 2
24 109162008 |+ B4 SHAFT, CROSSBAR PIVOT 1
25 |GB79-85  |ME4T M20X30 BOLT M20X30 I
26 (02025014 |#%E STEEL SPACER 2
27 102035013 |5 Rk CROSSBAR WELDMENT 1
28 (10010061  |¥/EfH4EHL UNDER-LIFT EXTEND CYLINDER | 1




Section Ill - PARTS
| REAR OUTRIGGER KIT




>

F=Ay AR

TH  RE ZHE Description s
1 (04145001 |FEHu A REAR OUYRIGGER PAD WELDMEN 2
2 (10010038 |3 HhiT QUTRIGGER CYLINDER B
3 104145002 |#EEHNE (F) VERTTCAL EXTEND ARM WELDMENT (LEFD) | 1
4 |GB893. 1-86 | FLHH st 48 30 LOCKWASHER 50 8
5 109144001  |3EET %0 SHAFT, OUTRIGGER CYLINDER,ROD END | 2
6 |GB1152-79 |yhi#F M8X1 GREASE FITTING M8X1 4
7 109144002  [$¥E R4l SHAFT, OUTRIGGER CYLINDER,ROD END | 2
8 109144003 |40 SHAFT, OUTRIGGER TO PAD 2
9 |GB91-86 FF 4% 6X50 CLEVIS 6X50 B
10 [04145003 |#HAE CH) VERTTICAL EXTEND ARM WELDMENT (RIGHT) | 1




03255000

SUB-FRAME ASSEMBLY

1

NO.

Part

Description

Quantity

Section IV - PARTS
SUB - FRAME ASSEMBLY




LA i | K2 S S Y

B = A FR Description
1 103255000 |@IZEZE B, SUB-FRAME ASSEMBLY




Section V - PARTS
BODY ASSEMBLY




BRI F ERE

e RE A FK Description W&
1 (07255001 |THEEE (A TOOL COMPARTMENT (LEET) 1
2 [YH/Q110 TH4EN TOOL BOX DOOR 8
3 |70405S T HARTI8E DOORCHECK 8
4 |YH/Q130 | T H4E17] TOOL BOX DOOR 4
5 BIRE (UMW) WHEEL WELL 4
6 |GB67-85 I24T M8X15 SCREW M8X15 80
7 |GB95-85 SEHBE 8 FLAT WASHER 8 80
8 (07255002 [F4UB AT 2R BAR, MUDFLAP 2
9 |YH/M306  |[#4VBHRBIAR RUBBER FENDERETTE 2
10 [GB6170-86 |IE+R} M8 NUT M8 6
11 |6B93-87  |#Apg 8 WASHER 8 6
12 |GB5783-86 |iZ4% M8X20 SCREW M8X20 6
13 107255003 | T BG4 2 SUPPORT BEAM, TOOL BOX 2 4
14 |GB5781-86 |7/~ fHIEME M12X35 SCREW M12X35 36
15 [GB95-85  |“F#pE 12 WASHER 12 36
16 [GB41-86  |IZHE M12 NUT M12 36
17 107255004 | T E4E4 | SUPPORT BEAM, TOOL BOX 1 6
18 |YH/Q026  |3E44%4T CONNECTING STAY BAR 1
19 107255005 | T.H{E CHD TOOL COMPARTMENT (RIGHT) 1




Section VI - PARTS

Hydraulics




AN e e 0

FE e A FR Description
1 |[YFOO1 T HRE MR IRIHCD-10/2  IMULTI VALVE HCD-10/2
2 |YF020 FNIES M RHCD-4/6  [MULTI VALVE HCD-4/6
3 |YM002 S5 T IABM-D250  [WINCH MOTOR BM-D250
i A 4l &7 @ 100/ |BOOM EXTEND CYLINDER @ 100/
4 110010047 | ®70X3300X3680 d 70X3300X3680
BOOM LIFT CYLINDER @ 140/®
5 10010063 |8 ERE 80X1213X1531
T4 1B BALANCE VALVE
6 |YF201 08. 45.20.03.02. 35  [08. 45. 20. 03. 02. 35
FERE A 45l T © 90/ @ |UNDERLIFT EXTEND CYLINDER
7 110010061 [50X812+827 d 90/ D 50X812+827
P BE D 160/D  |UNDERLIFT FOLD CYLINDER @
8 (10010059 [90X717X1081 160/ P 90X717X1081
P EL © 80/ @ JACK CYLINDER @80/ ®
9 (10010049 [55X680X890 55X680%890
DOUBLE HOLDING VALVE SO-
10 |YF209 X ) 98 R 1 S0-K81L—43 [K8L-43
HYDRAULIC RESERVOIR
11 [10070015 | WUEMHAE UK ASSEMBLY
MR #4E CBQLAH—  [GEAR PUMP CBQLAH-F550/F520-
12 |YB004 F550/F520-ALHL ALHL




Section VI - PARTS [ 1]

“Zf

= _ 3" Boom Hydraulics
2o y



NS B (D RPLEEE
FE = £ F Description $a]

1 |YM002 2 Bk BM-D250  [WINCH MOTOR BM-D250 1
ARSI ET © 100/ |BOOM EXTEND CYLINDER @100/

2 110010047 | ®70X3300X3680 ® 70X3300%3680 1

BOOM LIFT CYLINDER @ 140/ ®

3 10010063 |/ E{KEL 80X1213X1531 2
S 1] BALANCE VALVE

4 |YF201 08.45.20.03.02.35 [08. 45. 20. 03. 02. 35 3
LS5 EL © 90/ @ |UNDERLIFT EXTEND CYLINDER

5 110010061  [50X812+827 ®90/ P50X812+827 1
B SEO160/O  |UNDERLIFT FOLD CYLINDER @

6 110010059 [90X717X1081 160/ ®90X717X1081 1

7 |YF020 ANIEEZ B IRHCD-4/6  [MULTI VALVE HCD-4/6 1

8 TeEE% O 12X2-200 SEAMLESS PIPE

9 |YH/J085 B $E3L63/4-M22X1. 5 |CONNECTOR G3/4-M22X1. 5 4
AR A% =SSk

10 |YJ025 M22X1. 5/M16X1. 5 TEE FITTING M22X1.5/M16X1.5| 2

11 |YJ023 G18X1.5/M22X1. 5 CONNECTOR G18X1.5/M22X1.5 2

12 [YJ024 SR SIM22X1. 5 CONNECTOR WELDMENT M22X1.5 | 2

13 |YJ024 SR SIM22X1. 5 CONNECTOR WELDMENT M22X1.5 | 2
JERGEZZSS

14 1YJ003 G3/8/M16X1. 5 CONNECTOR G3/8/M16X1. 5 4

15 |Y.J002 REENERE 3/8 HINGE SCREW G3/8 2

16 |SCPP45-C [#H &% 3/8 SEAL WASHER 3/8 4

17 |YJ020 B 4E3LG61/2/M22X1. 5 [CONNECTOR G1/2/M22X1. 5 8

18 {YJ004 BB EELG1/2/M16X1. 5 [CONNECTOR G1/2/M16X1. 5 4

19 |YJO11 B SkM14X1. 5/M16X1.|CONNECTOR M14X1. 5/M16X1. 5 )

20 |YJ016 MR SLM16X1. 5 CONNECTOR WELDMENT M16X1.5 | 2

21 [YJ016 PR IM16X1. 5 CONNECTOR WELDMENT M16X1.5 | 2
R4 MR 12112900— |HOSE ASSEMBLY 12112900-

22 B (506/507) B (506/507) 2
% MR 12112780~  |HOSE ASSEMBLY 12112780-

23 B (506/507) B (506/507) 2
R4 MR 12112500  |HOSE ASSEMBLY 12112500—

24 B (508/509) B (508/509) 1
R4 Rk 12112500- |HOSE ASSEMBLY 12112500~

25 B (506/507) B (506/507) 1

26 ToEE% ©18X2-3100  [SEAMLESS PIPE 1

27 Tea4% D 18X2-100 SEAMLESS PIPE 1
e sk 12112500—  |HOSE ASSEMBLY 12112500-

28 B (506/507) B (506/507) 1
R4 MU 12111200-  [HOSE ASSEMBLY 12111200

29 B(506/507) B (506,/507) 1




B Bl 811530

HOSE ASSEMBLY 8I1530-

30 B(505/512) B(505/512) 2
& MU 811500 HOSE ASSEMBLY 811500-

31 B(505/512) "~ |B(505/512) 2
JRe‘ B, 8114650~  |HOSE ASSEMBLY 8114650-

32 B(505/512) B(505/512) 2
R4 Mk 8114700  |HOSE ASSEMBLY 8114700-

43 A(505/512) A(505/512) 2
fpetes MR, 8112500-  |HOSE ASSEMBLY 8112500

34 A(512/512) A(512/512) 2
e U 811500- HOSE ASSEMBLY 811500~

35 D(512/502) D(512/502) 2

36 |Y]022 B M16X1. 5/M16X1.|CONNECTOR M16X1.5/M16X1.5 2

37 |7BT1940. 1-1995| AR M6 GREASE FITTING M6 10

38 |GB70-1 7S FHIEREM10X35 NUT M10X35 6




Section VI - PARTS[2]
Outrigger Hydraulics /%\ |

Ca :
) ek
&
22 =
1]
P




SFoNE Y T (2) SCRRBRUE Y

Fe = £ FR Description &

1 |YFOOI - BRZ B RHCD-10/2  [MULTI VALVE HCD-10/2 1
ML ©80/ @ JACK CYLINDER @80/®

2 110010049  [55X680X890 55X680X890 2

DOUBLE HOLDING VALVE SO-

3 |YF209 XA 9 R4 SO-K8L-43 |K8L—43 2

4 |YJo17 3 33 3kM18X 1. 5/M16X1.[CONNECTOR M18X1.5/M16X1. 5 8

5 |YJ015 BB M14X1. 5/M16X1.[CONNECTOR M14X1.5/M16X1.5 2

6 |YJO11 38 3 3kM14X1. 5/M16X1.[CONNECTOR M14X1.5/M16X1. 5 2

7 |YJo16 P L M16X 1. 5 CONNECTOR WELDMENT M16X1.5 | 1

8 |YJ016 PR SkM16X1. 6 CONNECTOR WELDMENT M16X1.5 | 2
JERGE: DN

9 |YJ003 G3/8/M16X1. 5 CONNECTOR G3/8/M16X1.5 2
IR R 8112100~  |HOSE ASSEMBLY 8112100-

10 B(505/512) B(505/512) 4
e s, 811470- HOSE ASSEMBLY 811470-

11 B(505/512) B(505/512) 4

12 Te5E4E O 12X2-700 SEAMLESS PIPE 2

13 [GB70-1 N 7S f I REML0X35 NUT M10X35 4




Section VI - PARTS [ 3]

Rerurn and In-line Hydraulics



SENERSY BAE (3) WA A BUR
FRE e 2 HK Description i
1 (10070016  |uhfdfk RESERVOIR 4
2 |YH/Y103  |pedk WASHER 1
3 [10070017  [#BE3X40X500 WASHER 3X40%X500 p;
4 |YH/Y112 = FLANGE 1
5 |YLOO4 [l e S SETHN-160X20L [RETURN LINE FLITER LHN-160X201) 1
6 |YJO15 B3 2 3EM14X1. 5/M16X1.|CONNECTOR M14X1.5/M16X1. 5 2
7 |YL0O5 73 PR 22 QUQ2 AIR CLEANER QUQ2 1
8 |YL002 0 it 8 T BEWU-160X100 | IN-LINE FILTER WU-160X100 1
9 |JB982-77 [#FE 48 WASHER 48 1
10 |YH/J082  |HimiEsk CONNECTOR 1
11 90° & 3LG1 1/4 ELBOW G1 1/4 1
12 Eod LGl 1/4 CONNECTOR G1 1/4 1
13 |DN32 (] ] GATE VALVE 1
14 |YH/J045 sk CONNECTOR 1
15 B30 2500 HOSE 33 2500 1
16 |DN15 K4 HOSE CLAWP 2
17 |JB1000-77 |4h7<faMEZE M16X1.5 |SCREW PLUG M16X1.5 1
18 |JB982-77  |#E 48 WASHER 48 1
19 |YH/J021 EE Bk CONNECTOR 1
R 26113500~ |HOSE ASSEMBLY 25113500~

20 B(514/515) B(514/515) 1
IR BN 1611850 HOSE ASSEMBLY 1611850

21 C1(509/509) €1(509/509) 1
B MR 12113500—  [HOSE ASSEMBLY 12113500-

29 B(506/507) B (506/507) 1
J Mp 12113000 [HOSE ASSEMBLY 12113000~

23 B (506/507) B(506/507) 1
JR & M 8112700 HOSE ASSEMBLY 8112700-

24 B(506/512) B(506/512) 1
& e RS T13500~ HOSE ASSEMBLY 8113500

25 B (506/512) B (506/512) 1

26 [YH/J086 Bl 3L G33X1. 5/M22X1{CONNECTOR G33X1. 5/M22X1. 5 1

27 {YJ010 B 4E3LG1/2/M22X1. 5 [CONNECTOR G1/2/M22X1. 5 1

28 |YJ005 B aH3LG63/8/M22X1. 5 |CONNECTOR G3/8/M22X1. 5 1

29 |YJ005 LM BE3L63/8/M22X1. 5 |CONNECTOR G3/8/M22X1. 5 1
JRAE B A6 11770~ HOSE ASSEMBLY 1611770~

30 €0 (509/509) €0 (509/509) 1

31 |YJ045 BIEE3L633X2/M30X2  |CONNECTOR G33X2/M30X2 2
e M 8114650~ HOSE ASSEMBLY 8114650

32 B(505/512) B(505/512) 2

33 [YJ011 EG YR IM14X1. 5/M16X1.|CONNECTOR M14X1. 5/M16X1. 5 2




Section VI - PARTS
LIGHT BAR

08255000

LIGHT BAR

-

NO.

Part

Description

Quantity




L T TR

FeE R L Description
1 18255000 $T 28 R LIGHT BAR




	0720_210602164732_001-1
	0720_210602164732_001-2
	0720_210602164732_001-3
	0720_210602164732_001-4
	0720_210602164732_001-5
	0720_210602164732_001-6
	0720_210602164732_001-7
	0720_210602164732_001-8
	0720_210602164732_001-9
	0720_210602164732_001-10
	0720_210602164732_001-11
	0720_210602164732_001-12
	0720_210602164732_001-13
	0720_210602164732_001-14
	0720_210602164732_001-15
	0720_210602164732_001-16
	0720_210602164732_001-17
	0720_210602164732_001-18
	0720_210602164732_001-19
	0720_210602164732_001-20
	0720_210602164732_001-21
	0720_210602164732_001-22

